INFORMATION HANDOUT

For Contract No. 10-0Y2204
At 10-Tuo-49,108-various

Identified by
Project ID 1013000196

MATERIALS INFORMATION

Water Source Information
Existing traffic management system elements
Alternative flared end system

Alternative in line terminal system.



Dahir, Khalid@DOT

From: Leyew, Lakachew@DOT

Sent: Monday, May 09, 2016 2:02 PM
To: Dahir, Khalid@DOT

Subject: FW: December water source

Good Afternoon Khalid!
FYI

LL

From: Elaine Wolfgang [mailto:elainew@tuolumneutilities.com]
Sent: Wednesday, April 27, 2016 9:17 AM

To: Leyew, Lakachew@DOT <lakachew.leyew@dot.ca.gov>

Cc: Eric Hall <ehall@tuolumneutilities.com>

Subject: December water source

Good morning,

I spoke with our Water Master, Eric Hall, to confirm your request for about 14,000 gallons of water to be used as dust
control for the Cal Trans Washington/Hwy 108 guard rail work in December of this year. He said that it does not appear
at this time that it would be a problem and to call us 3-4 weeks in advance to get your account set up and find out where
the closest source would be located for your project.

If you have any questions you can reach me at the number listed below. Thank you.

Elacne

Customer Service

Tuolumne Utilities District
(209) 532-5536, Ext. 506



PREFIX

POSTMILE

DIR

LOCATION

ELEMENT

DETECTION TYPE

TUO 49 013.000 S E/O High School Rd FB N/A

TUO 49 014.750 Rawhide Road Signal Loops
TUO 49 017.940 Stockton Street / No.Washington Street Signal Loops
TUO 108 R 000.000 E Sonora, Jct Rte 49 T™MS Loops
TUO 108 R 000.000 W Sonora, Jct Rte 49 TMS Loops
TUO 108 L 000.900 N/O E Jct Rte 120 HAR N/A

TUO 108 R 000.910 Lime Kiln Road Signal Loops
TUO 108 R 002.180 Mono Way WB On-Off Ramps Signal Loops
TUO 108 R 002.360 Mono Way EB On-Off Ramps Signal Loops
TUO 108 R 003.510 Hess Ave EB On-Off Ramps Signal Loops
TUO 108 R 004.078 E Sonora Bypass TMS Loops
TUO 108 R 004.078 W Sonora Bypass TMS Loops
TUO 108 T 004.271 E W/O Peaceful Oak Rd TMS Loops
TUO 108 T 004.271 E Off Ramp to Peaceful Oak Rd T™MS Loops
TuO 108 1 004.271 W W/O Peaceful Oak Rd T™MS Loops
TUO 108 T 004.271 w On Ramp from Peaceful Oak Rd TMS Loops
TUO 108 004.330 Route 108 (Peaceful Oak) @ Standard Signal Loops
TUO 108 R 004.590 Peaceful Oak (End of bypass) Signal Loops
TUO 108 004.684 E W/O Seaborn Rd TMS Loops
TUO 108 004.684 w W/0 Seaborn Rd TMS Loops
TUO 108 R 005.210 Bergel WB On-Off Ramps Signal Loops
TUO 108 R 005.480 Mono Way - Upper Signal Loops
TUO 108 005.567 w W/O Via Este Rd TMS Loops
TUO 108 005.567 E W/O Via Este Rd T™MS Loops
TUO 108 006.960 E Sunshine Drive EMS N/A

TUO 108 007.000 E Soulsbyville Rd CMS N/A

TUO 108 007.510 Soulsbyville Road Signal Loops
TUO 108 007.600 Soulsbyville Rd HAR N/A

TUO 108 009.400 W Twain Hart EMS N/A

TUO 108 R 009.413 E W/O Twain Harte Rd TMS Loops
TUO 108 R 009.413 W W/O Twain Harte Rd TMS Loops




=8
=

QTY BILL OF MATERIALS ITEM_NO.

AV

A | 1 [MPACT HEAD F3000

B | 1 [W—BEAM GUARDRAIL END SECTION, 12 Ga. | MGS-SF1303

[ 1 | FIRST POST TOP (6X6X3" Tube) TPHP1A

D | 1 |FIRST POST BOTTOM (6’ W6X15) TPHP1B

E | 1 [SECOND POST ASSEMBLY TOP UHP2A

F | 1 |SECOND POST ASSEMBLY BOTTOM HP38

G | 1 [BEARING PLATE E750

H | 1 [CABLE ANCHOR BOX §760

J | 1 [BCT CABLE ANCHOR ASSEMBLY E770

30" to 48" Traffic Side

HARDWARE (ALL DIMENSIONS IN INCHES

Length of Need a | 2 |5/16 x 1 HEX BOLT GRD 5 B5160104A
~— b | 4 |5/16 WASHER WO0516
c | 2 [5/16 HEX NUT NO518
_U _|>Z d | 9 [5/8 Die. x 1 1/4 SPLICE BOLT (POST #2) BS80122
e | 1 |5/8 Dio. x 9 HEX BOLT GRD 5 BSB0904A
TRAFFIC T3 [5/8 WheHER W0
- g | 10 [5/8 Dio. HG.R NUT NO50
il h | 1 [3/4 Dio. x B 1/2 HEX BOLT GRD A449 B340B54A
j | 1 [3/4 pie. HEX NUT NO30
k | 2 |1 ANCHOR CABLE HEX NUT N100
(H_m(8]. n(8). o(16) nd of Payment I | 2 |1 ANCHOR CABLE WASHER w100
for Installation m B | CABLE ANCHOR BOX SHOULDER BOLT SBSBA
n | 8 |1/2 A325 STRUCTURAL NUT NOS5A
o [ 161 1/16 OD x 9/16 ID A325 STR. WASHER | WOS0A
GENERAL NOTES:

1. All bolts, nuts, cable assemblies, cable anchors and
bearing plates shall be galvanized.

2. The lower sectlons of the Posts 1&2 shall not protrude
more than 4 in above the ground (measured along a 5' cord).
Stte grading may be necessary to meet this requirement.

3. The lower sections of the hinged posts should not be driven
with the upper post attached. If the post is placed In a drilled
hole, the backfill material must be satisfactorily compacted to
prevent settlement.

4. When competent rock is encountered, a 12" @ post hole,
20 In. deep cored into the rock surface may be used if

| approved by the engineer for post 1. Granular material will be
w”“_..:_“_%hw_.m :m_n_n m _l m<>|_|ﬁ O Z placed in the bottom of the hole, approximately 2.5" deep to
provide drainage. The first post can be field cut to length,
placed in the hole and backfilled with suitable backfill. The soil
plate may be trimmed if required.

5. The breakaway cable assembly must be taut. A locking
device (vice grips or channel lock pliers) should be used to
prevent the cable from twisting when tightening nuts.

Sheet:

FLEAT-SP-MGS Terminal |__!
Midwest Guardrail System [,/
31" Top of Rai =
Road Systems, Inc. JRR
E»aww-. Lﬂ%m_wmmu.mngu Drawing Name: Secale: Rev:

Phone: 330-346-0721 FLT-SP-8-MGS None 0




SKT—SP—-MGS Terminal |||~|a. WBXS Posts, 12" Blocks ond 12 gage W—Beam wnnEBJ
3 _ §'—3" . & 3" 5—3" 63" 53"
: i ho f
Length of zoon.\ LA

(A, ™(8), n(8). o(16) nd of Payment

for Installation

Uorsuﬁana Side ELEVATION

[ 0 to 24" Rail Offset Over 50"
0 to 18" Rail Offset Over 37.5°

OPTIONAL FLARED INSTALLATION

25:1 maximum flare rate

ITEM|QTY BILL_OF MATERIALS ITEM_NO.
A | 1 |IMPACT HEAD 53000
B | 1 | W—BEAM GUARDRAIL END SECTION, 12 Ga. | MGS-SF1303
C | 1 | FIRST POST TOP (6X6Xd" Tube) TPHP1A
D | 1 | FIRST POST BOTTOM (5' WBX15) TPHP1B
E | 1 |SECOND POST ASSEMBLY TOP UHP2A
F | 1 | SECOND POST ASSEMBELY BOTTOM HP3B
G | 1 | BEARING PLATE E750
H | 1 [ CABLE ANCHOR BOX S760
J | 1 | BCT CABLE ANCHOR ASSEMBLY E770

HARDWARE (ALL DIMENSIONS IN_INCHES]

a | 2 [5/16 x 1 HEX BOLT GRD 5 B5160104A
b | 4 |5/16 WASHER W0516

¢ | 2 |5/16 HEX NUT NO516

d | 9 [5/B Dia. x 1 1/4 SPLCE BOLT (POST #2)| B580122
e | 1 |5/8 Dia. x 9 HEX BOLT GRD 5 B580004A
¥ | 3 |5/8 WASHER W050

g | 10 | 5/8 Dio. HGR NUT NO50

h 1 3/4 Dio. x B 1/2 HEX BOLT GRD A449 B340854A
7 | 1 |3/4 Dio. HEX NUT NO30

k | 2 |1 ANCHOR CABLE HEX NUT N100

|| 2 [1 ANCHOR CABLE WASHER W100

m | 8 | CABLE ANCHOR BOX SHOULDER BOLT SB58A

n | 8 |1/2 A325 STRUCTURAL NUT NOS5A

o | 16 |1 1/16 OD x 9/16 ID A325 STR. WASHER| WO50A

GENERAL NOTES:

1. All bolts, nuts, cable assembliss, cable anchors and
bearing plates shall be galvanized.

2. The lower sections of the Posts 1&2 shall not protrude
more than 4 in above the ground (measured along a 5' cord).
Site grading may be necessary to meet this requirement.

3. The lower sections of the hinged posts should not be driven
with the upper post attached. If the post is placed in a drilled
hole, the backfill material must be satisfactorily compacted to
prevent settlement,

4. When competent rock Is encountered, a 12" @ post hole,
20 In. deep cored Into the rock surface may be used if
approved by the engineer for post 1. Granular material will be
placed in the bottom of the hole, approximately 2,5" deep to
provide drainage. The first post can be field cut to length,
placed in the hole and backfilled with sultable backfill. The soll
plate may be trimmed If required.

5. A site evaluation should be considered if there is less than
25' between the outlet side of the terminal and any adjacent
driving lane.

6. The breakaway cable assembly must be taut. A locking
device (vice grips or channel lock pliers) should be used to
prevent the cable from twisting when tightening nuts.

Road Systems, Inc.
Big W...s ©
or Phone; 330-346-0721

SKT-SP-MGS Terminal 1

Midwest Guardrail System [*=

- : 022410
31" Top of Rai e
JRR
Drawing Name: Scale: Rev:
SKT-SP-S-MGS None 0




0089-7LE (£0£) L+ 40 [2314 1|02 *§°N] L69E-008 (888) U] 'sad|AI8S pue sejes suopnjos uopeodsuel) Kespury

LE

4 | 3 A 2 2 1
au
~ (12) (3) (3) (3 (3)  usE BOLT/NUT (TEMS 15/1¢) TO INSTALL ARERE S L
BLOCKOUT (e 12110 LINE HELE L
POST (ITEM 3], DO NOT PASS 1
BOLT THROUGH W-BEAM » .
GUARDRAIL PANELS. [Sider Brackmt X-Lte 1
IACK SICEA PANCL X-LITEGALY 1
Groune Stout Assembly, X-lde 2 D
e Cab'e Anchor Assermty, X-Ute i
K, X-Tenilon Shasr Solt, 2
i
8X 13 D0R0S34 W-Baam Conposte Dockow: B, 7
ee DETAIL D L2 P — SRR
sCALETi20 [
USE BOLT/NUT/WASHER ?
w:mzm 15/16/34) TO INSTALL .
LIDER PANEL, BACK (ITEM 7), L
—BLOCKOUT ?ms 12) TO CRIMPED :
a POST (ITEM 1), DO NOT PASS ;
BOLT THROUGH W-BEAM NOT SHOWN [ 1
o e GUARDRAIL PANELS.
851 ;4] KT i
o 3
Twenr 578 ra e struct Maa [
I W S EE Gl > e
2
1
1
1910021-00 INUT, L-BUNC-2 ASTMOQSEIDW | 2 |
SHEAR BOLTS (ITEM 10)
HEADS OF THE BOLTS USE DOWNSTREAM
ON TRAFFIC SIDE SLOT

x

B

USE UPSTREAM
X sLot L
) =
m
@
1. INSTALL SLIDER PANEL, FRONT [ITEM 5] TO FIRST W-BEAM GUARDRAIL uIV_
PANEL USING ITEMS 13 & 16. HEX NUTS TO BE ON TRAFFIC SIDE. omae =
1: e
2. INSTALL SLIDER BRAGKET (ITEM ) TO SECOND W-BEAM GUARDRAIL
PANEL USING ITEMS 13 & 16. pyre—— e — T T Q)
DIMENSIONS ARE IN INCHES. 180 River Road
NG . . BEON 5 IN PART OF WHOLE WITHOUT THEWRITTEN e Sy ANGAE vawwba inc.com
PERMISSION OF BARRIER SYSTEMS INC. 1§ JOO(= 2010 TME
/AN IFROCK OR STIFF SOIL IS ENCOUNTERED, THE POST AND SOIL PLATE MAY |0 R MEIONS AND X-LITE TANGENT, 50 FT A =
I S A e e m
EME! DRAWN BY: o
THE POST. BACKFILLMATERIAL SHALL BE COMPACTEDTO OFTMUM | 8;}“ e — WITH AT 152 FANR - =
. . 1 B . ,
T @ =] i fomi] B| XLTSUS-MGS50S | B O
/5N IF ROCK IS ENCOUNTERED, THE SOIL PLATE MAY BE MODIFIED IF E JAF Al 2444 |09/25M14 —

APPROVED BY THE PROJECT ENGINEER. Ty Y Do NoTsCAlEDRAMNG | REV|  ECN# DATE [*** 1:48 | = 10F2 _.I_.__
Doc. B100108 4 3 * 2 “ 1 m
2
<




8¢

0089-vLE (£0L) L+ 10 [2314 ||03 "S'N] L 69E-008 (888) U] ‘se1Alag pue sajeg suonjos uopeyiodsuey) Aespur

i, X-Tonginn Thase Bot
Graund Surut Angle, GALY.

T e -0
il bt Recesaed 81151

100-00 __Ified Piste, 1010, Gy,

@ehx L 0 -m e Chcarde | BiyMG
18 NGL 1310002 00 [Trevstima Ppagl, MGS, Golr,
18|60 0LIO7E- 00 [LINE POST, X-LITH, SN _
e ° @ ° e @ 36__[ee1 1300004 a0 DOLITE CREMSED ROKT S1LOTR GALY

2 eaar e XUt Faed

7

(Vp]

>

—

4 | 3 \ 4 2 | o

USE BOLT/NUT (ITEM 14/15) TO INSTALL >

BLOCKO! %mz 11) 70 CRIMPED —

POST (ITEM 1), DO NOT PASS USE BOLT/NUT (ITEM 14/1 5) TOINSTALL  USE DOWNSTREAM o

BOLT THROUGH W-BEAM SLIDER PANEL, BACK (ITEM &), SLOT & 1y ()

GUARDRAIL PANELS. m_.Oﬂ.nOc._.MT_.mZ_ .:r Q CRIMPED

e © POST (ITEM 20), DO NOT PASS z
BOLT THROUGH W-BEAM :

GUARDRAIL PANELS. T e W

o

=

—

oAA8 Dwt o for HIY €3
Gaminil Fiot Racested 50,1
[C:Ser b 878 1153 1/2 Grt WOnl
Vivhe /8 MG Bl | MGs

4 W E/B- 1) 008 W

SHEAR BOLTS (ITEM 9
HEADS OF SHEAR BOL
ON TRAFFIC SIDE.

SO .9 L€ ‘uoneinbyuo) waysAs - y xipuaddy

QO0;
(12)(15)3x

USE UPSTREAM
™ SLOT | B

1. INSTALL SLIDER PANEL, FRONT (ITEM 4) TO FIRST W-BEAM
.mwﬁ.v_w_mmw._yn__u.m_u.)z_m_. USING ITEMS 12 & 15. HEX NUTS TO BE ON

2. INSTALL SLIDER BRACKET (ITEM 5] TO SECOND W-BEAM
GUARDRAIL PANEL USING TEMS 12 & 15

COND W-BEAM

3. AFTER STEPS 1 & 2 SECURE FIRST AND SE
GUARDRAIL PANEL USING ITEMS 6, 12 & 15. HEX NUTS TO BE ON pRioMREReSTREIC, | BhBsois menmcs. | F 2540
TRAFFIC SIDE. WING IS THE SOLE BROPERTY OF TOIERANGE A
. HET SRR e e amf D 2589
/AN FFROCK OR STIFF SOIL IS ENCOUNTERED, THE POST AND SOIL PLATE | Sty e bty D | 2444 |09/26/14 X-LITE SYSTEM ASSEMBLY
MAY BE INSTALLED BY AUGERING AND BACKFILLING THE HOLE. APPROVALS "SR T om s A
AR S e n e TRANSITION 10 MG
i : JMT 1
COMPACTED TO OPTIMUM COMPACTION. oy R N S w_ mwu“ T 2 =
o\ FROCK. 1S ENCOUNTERED, THE. SOIL PLATE MAY BE MODIFIED I FrrRD Y, GAD mw m o | 2151 |1ooenz] B XLFSUS-MGS F
. [AFPRD DATE 10/09/13 Do NoTSCAlEDMWNG | REV | ECNE DATE "% 140 _ \E 10F2
Doc. B100108 4 | 3 A 2 | 1




ce

0089-LE (L0L) L+ 10 [9913 |0} 'S"N] L69E-008 (888) U] ‘seatnlas pue sajes suonnjos uonenodsues) Aespury

4 _

3 \ 4

& ENSURE GUARDRAIL BOLT IS BOLTED THROUGH BOTH
GUARDRAIL PANELS, BLOCKOUT AND POST AT POSTS 7, 8 & 9.

b A MINIMUM OF 12 FT 6 IN OF W-BEAM GUARDRAIL IS
REQUIRED DOWNSTREAM OF POST 9 PRIOR TO ANY
TRANSITION OR ATTACHMENT TO RIGID BARRIER.

[194] [41]

75/8" 15/8"
POST 4 POST3

- F

POST 2 POST 1

&u 1L

*___ :

_._E“A\ ro o
—1

<+
37 1/2" TRANSITION PANEL

1 )

USE SHEAR BOLT KIT (ITEM 10)
ATPOSTS 5AND 7

USE UPSTREAM T
USE UPSTREAM HOLE TO SECURE
HOLE TO SECURE BLOCKOUTTO POSTS 4-9 ARE IN LINE,
BLOCKOUTTO POST 3 OFFSET POST 3 FROM POST 4 PER DIMENSION SHOWN.
POST 4-9 , OFFSET POSTS 2 AND 1 FROM POST 4 PER DIMENSION SHOWN.
: ,*" ALL DIMENSIONS ARE TO THE OUTSIDE FLANGE OF THE POSTS.
/
! ) L ﬁrm _ \  USE DOWNSTREAM .
. SLOT TO SECURE P
DETAIL F DETAIL RAIL TO POST 2 e
[SCALE 1:20) admnﬂhw /
/7
POST9 POST 8 Juﬂ 7 POST 6 noﬂ\u\/ ﬁ\_&ﬁ| @\1 B oT A ﬂuwﬂJ
" F [ | )
' S N ING
POST AND BLOCKOUT POST AND BLOCKQUT
NOT CONNECTED TO L—NQT CONNECTED TO
W-BEAM GUARDRAIL PANEL W-BEAM GUARDRAIL PANEL
BEGIN MGS m>_r@

POST 1 AND POST 2
NO BLOCKOUT

__ [552]
™ 2134

[934] Q [805]

[787]
377 ] ] ] - ] ] - ] ) ) ) _ W,ﬁ 3134
U |L_groumeo
1905
Il.uﬂm.,wllfwm_ﬂ ol Twm.& . Twm_&ll_lnrcom ||_l| _Sm_ll_.lchoﬂ _cc&lv._.l . M__
[16192] __oM wﬂ‘_
53-11/2" ,

==}

SIZE | DWG NO.

B XLTSUS-MGS50S

P 13600 ] [=" 20F 2

Doc. B100108 4

2 _ 1

Z
G
>
e
>
=
O
Z
=
>
>
| e




8¢

0089-¥LE (£0L) L+ 1o [8314 []01 "S°'N] L&9E-008 (888) 2u] 'sedialag pue sajes suonnjog uonepodsued) Aespury

> =
= o
=] w
[9°]
S =
= >
> P
4 | 3 v 2 8 | 1 = O
Find Ne Q a Description uoM ] V
1 4 I EA
z i R ol =
3 1 EA = O
w
A1 1 912093-00 [SLIDER FANEL, FRONT YLITE GALY TEA a
1 101209000 [Sider Bracket, X-Lite A @™ =
1-1012095-00 | BACK SLIDER PANEL X- LITE,GALY. 7
USEBOLT (ITEM 1) TO INSTALL BV e T A 1 =
BLOCKOUT (ITEM |1) TO CRIMPED 013104-00[Cabie Anchor Assembly, X-Lia 13 o3 <
POST .—_.—mg . DO NOT PASS 9 080123 |Kt, X-Tersion Shear Bok, T EA o
BOLT THROUGH W-BEAM 20 | b [BSI-1102027-00|WASHERSQUARE X-UTEGAY | A = >
GUARDRAIL PANELS. : 5 | BOSOSIA | W-Beam Composite Bockout 8in, tA 1%
Z 16 4001115 Gueitrsl Bolt 5/8-11x 1 1/4 EA — N
1 000464 [Boit CH 5/8- 11x1 12 GrS WGl EA el
5 2000365 Boit CH 5/8- 11x9 GrS MGal . EA In.- n
SE 22 | 40006 JGuardral Mt Rocessed /811 ea | oF >
1 01580 |Wshr 1 F436 S [ et
S S 3000443 [W-Bean Guardrad RWMO2s . EA =5 F
1 |BSI-1106016-KT|X-Lite So Plats Kt A =
19 1 2 - LG Reten A -
1 A
B SLon CEA @
- i TEA ~
e =
USE BOLT (ITEM 14) TO INSTALL h
SLIDER PANEL, BACK (ITEM _wr =
BLOCKOUT *_._._mg 11) TO CRIMPED
POST (ITEM 1), DO NOT PASS o
BOLT THROUGH BOTH W-BEAM W

GUARDRAIL PANELS.

(DA e

1. INSTALL SLIDER PANEL, FRONT (ITEM 4) TO FIRST W-BEAM

ST :
@@/ //A_. SRR

GUARDRAIL PANEL USING ITEMS 12 & 15. HEX NUTS TO BE ON ee Q) O '.f 1 _ &

TRAFFIC SIDE. O .‘

2. INSTALL SLIDER BRACKET (ITEM 5) TO SECOND W-BEAM PN
GUARDRAIL PANEL USING ITEMS 12 & 15. 9 /N
3. AFTER STEPS 1 & 2 SECURE FIRST AND SECOND W-BEAM 9 4 (3)
GUARDRAIL PANEL USING ITEMS 6, 12 & 15. HEX NUTS TO BE ON
TRAFFIC SIDE. w W%%Wmﬁ.m&u_&ni@zzi m_#mn cvﬁmﬁmﬁﬁﬂ N uﬂ<ﬁam»%ﬁ mﬂﬁ&&a@
/4N SLOTS ON POSTS 1 AND 2 0 FACE GUARDRAIL PANEL. PR IR B aﬁﬂﬂﬂaﬁﬁﬁ i e — ﬂiqlum i RO
PERMISSION OF SYSTEMS INC. IS 00(= 3. =
/5\ IFROCK OR STIFF SOIL IS ENCOUNTERED, THE POST AND SOIL PLATE | Foies e et ot i X-LITE SYSTEM ASSEMBLY
MRS AR ARG IR, [ ATFROVAS | s HARED :
DISPLACEMENT OF THE POST, BACKFILL MATERIAL SHALL BE T IMT ™ ANGiEPtolicon | B | 2200 [01/23/14 TRANSITION TO MGS
COMPACTED TO OPTIMUM COMPACTION. DRAWNDATE 10/09/2013 A 2165 11/13/13] siE Jowa o, REV.
/6N IF ROCK IS ENCOUNTERED, THE SOIL PLATE MAY BE MODIFIED IF RFPRT oY GAD @W el o | 2151 |tomea| B XLFSUS-MGS B
APPROVED BY THE PROJECT ENGINEER, 05913 o [Rev] tow | oA P T ] = Tor 3
Doc. B100108 4 | 3 » 2 [ 1




0089-¥LE (£0£) L+ 40 [9913 1103 'S'N] L69E-008 (888) 2u] ‘s831A4eS pue sejes suonnjos uopeliodsuesy Kespur]

6¢

4

l

3 L 4 2

BLOCKOUT AND POST AT POST 7.

DETAI
(SCALE | _mg

USE UPSTREAM  USE DOWNSTREAM

HOLES TO SLOTTO SECURE
SECURE BLOCKOUT TO
BLOCKOUTTO POST 3
POST 4,5 6.

DETAIL G
{SCALE T30,

POST 5

2

BV ENSURE GUARDRAIL BOLT IS BOLTED THROUGH BOTH GUARDRAIL PANELS,

USE DOWNSTREAM
SLOT TO SECURE

BLOCKOUT POST3

TO POST 2

[41]

[194]
75/8"

POST 1

m Ige

) nmmmﬁ_.»mrf.mou

___POsTY m@.ﬁm
il il

B %

POST2, 4, 5 AND § ARE IN LINE. K.
QFFSET POST 1 FROM POST 2 PER DIMENSION SHOWN.
OFFSET POST 3 FROM POST 2 PER DIMENSION SHOWN.
ALL DIMENSIONS ARE TO THE OUTSIDE FLANGE OF

INCLUDED IN ITEM 21

BEGIN MGS RAIL
<]--—

+ i S

} ﬂ e N
POST, BLOCKOUT, AND

SHORT TRANSITION PANEL

———

POST AND BLOCKOUT

iy

L_NOT CONNECTED TO o=
W-BEAM GUARDRAIL PANEL rlayrile o sl
—W.BEAM GUARDRAIL
PANEL
l [551]
21 3/4"
POST 1 NO BLOCKOUT
- 1// T
2 2 o e 2 = -I.m_w [936]
: 367/8"

(787] =
3"
* %

[953] [1905] \IVI\
371/2" 75

:

S ML M IO

\_GROUND

LINE

@

[12802]
420
Bl  XLFSUS-MGS B
R 150 _ _aml 20F 2
Doc. B100108 4 | 3 a 2 | 1

SO .9 L€ ‘uoljeinbyuog wajsAs - y xipuaddy

2
e
I_
m

TVNINYTL AN3 d3dvid




0089-LE (£0£) L+ 10 [8214 |03 °S'N] L69€-008 (888) 2u| 'sediniag pue sajes suoinjos uoienodsued) Aespur

6¢

4 | 3 A 4 2 | !
ZI\ ENSURE GUARDRALL BOLT IS BOLTED THROUGH BOTH
GUARDRAIL PANELS, BLOCKOUT AND POST AT POST 7. - -
4 194
/2N A MINIMUM OF 25 FT OF W-BEAM GUARDRAIL IS REQUIRED )
DOWNSTREAM OF POST 7 PRIOR 1G ANY TRANSITION OR i ol ikats HAS et
ATTACHMENT TO RIGID BARRIER, D
USE UPSTREAM 2 :
HOLES TO SECURE USE DOWNTREAM
BLOCKQUT 10 SLOTTO SECURE ]
sl PR O S NREERE o o
SoToiclRe | - Sl ol
DETAILG  BLOCKOUTTO POST2 / THE POSTS.
(SCALE 1:20) o
DETAIL E DETAIL F s
(SCALE 1:20) (SCALE 1:20) h
POST7 POST & _uowm\ } ﬁ POST 3 POST 2 POST J c
— 6. < %¥ :
N\ — Bt Pl R T CE P -/ 1219]
et G 48" FLARE
(TN aEay e =
W-BEAM GUARDRAIL PANEL PO CaockouT | o
BEGIN MGS RAIL /2\ K REAM GUARDRAIL
il 5.
= YSE SHEAR BOLT KIT(TEM ) — wm
37 1/2" TRANSITION PANEL POST 1 NO BLOCKOUT .
1 4
[787] [934] [805]
e 363/4 31 374
ﬁ J/’Q»Oczc —
l LINE
| [952] [1905] _ [1905] _ [1905] 7 [1905] [1905] Tau.m__
371/2 75" T 75" T 75" T 75 75 75740 B
) e [267] i
012
25 ﬁ _ gu SEZE | DWGNO. REV.
07112 _ B XLFSUS-MGS F
il TR [= 20F2
Doc. 8100108 7 I 3 7 § P [ 1

SHN .9 L€ ‘uoneinbyuo) wa)sAs - y xipuaddy

5
£
]
m

@

IVNIWA3L AN3 d34vid




T NOTE: M CENTERUNE OF PosTS (2)-(2) CENTERLINE OF ANCHOR POST (2 POST (1) " BILL OF MATERIAL
|38 LEVEL 3: (1L~ P INSTALL RAIL PARALLEL TO ROADWAY EDGE LINE. 2 AR
50'-5 1/2" WHEN TAPER IS REQUIRED BY DESIGN ENGINEER g m wmom_wuwzc ol |nowgeg | 97Y 1 DESCRIPTION
A 25:1 TAPER OVER THE LENGTH OF THE SYSTEM SF DETALL "¢ & ne | 3 |12/126/315
IS ALLOWABLE. e e N SRR © 152006 | 1_|SoffStop ANCHOR GUARDRAIL (12GA
15208A | 1| SoftStop HEAD
i = 152056 | 1| POST §1 48 172 (STF)
[ ) R ) - T ) 1] nm 150006 1 POST §2 6'-0° (SYTP)
T e 61008 7 | OFFSET BLOCK 6 x 12 x 14
ﬁ SaftStop xm.s\ Al 564710 |1 | GUARDRAIL ANCHOR PLATE
! PN 15208 . . S 15205A 1 ANCHOR PQST #0
13-3 /7% 152016 |2 | ANCHOR POST ANGLE 10" LG
® ® ® o) g e
-3 §-3 63 §-3 §-7 5-3 5-8° 4-7 5 2 L
I [ I f T see wore 5 f 1 awmaum—m M au%mcﬂz_w.w._ﬂcqm. .uwm., 2
| 5/88 x 1 1/4" HGR SPLICE 3-0 172 ' —CENTER OF i
. _ ] P i _ | /ARAIET Gakoe NgHOR._posT HARDWARE &
(TvP) B ' PN1S205 [hg026 | 1 v wasHER | 436
7 H i T L = Softston HEAD 39086 | 11" Hex nUT
i t i : sl b i : o b m i 76 7 [y 2 RO ST a3 ]
L 7 37016_| 4
PN 116G ﬁr.)zuzr;l\ PN 116 Qn;ﬂu_uz.):r\\ ““zmvn hﬁl}%.az)_r SoftStop ANCHOR I\\ 37046 2 " HEX NUT
PANEL 12°-6" PANEL 12'-6' GUARDRAIL PANEL PN 15200, 33606 32 "% x 11/4" HGR SPLICE BOLT | A—307
35406 7 x 14" HGR POST BOLT A-307
B N DD NOT ATTACH RALL i 33816_| 1 ¥ 1 374 HEX HD BOLT [ A-325
AT POST 42 i 483G | 1 |5/B'% x 9" HEX HD BOLT A—325
! 45726 | 4[5/ WASRR F—436
H 33406 | 41 |5/8" HGR HEX NUT ASB3 A
11, 1052856 | 2 [5/16°8 » 2 1/2° HEX D BOLT | GR-5,
_l L 1052B6G | 1 [5/16°8 x 11/2 HEX HD BOLT | GR-5
i L i - { PR T —}I = m £ 1183526 1 1”8 x 12" ALL THREAD ROD A193 B7|
8 | 32406 | B I5/15" WASHER
POSTS PN 533G m 32456 3 [5/16" HEX NUT ASE3 A
|
NOTES: 5/8" - m
1) REFER TO SoftStop ASSEMBLY WANUAL GROUND STRUT PN 15202 S Hex 1D BoLT 5/is x 4" HEX HD BOLT L
2) SoftStop IS A MASH TEST LEVEL 3 (TL-3) END TREATMENT. (ORIENT SO VERTICAL LEG IS DOWN) UNDER BOLT HEAD AND NUT GROUND STRUT PN 15202 WITH NUT AND WASHERS
3) 12° NOMINAL DEEP PLASTIC OFFSET BLOCKS (ROUTED) ARE R TICAL LEG IS DOWN) / UNDER BOLT HEAD AND NUT,
ACCEPTABLE ALTERNATES. { ] (eSS how) SABS x 2 12 HEX HD BOLT
4) MANUFACTURER SUGGESTS CUSTOMER TO PROVIDE POST #1 PN 15203 FLATTENED ...;i NUT D WASHERS
REFLECTORIZATION OF THE TERMINAL (W6 x B.54) Softatop ANCHOR UNDER BOLT HEAD AND NUT
5) 25' GUARDRAIL PANELS (12GA) ARE AN ACCEPTABLE GUARCRAIL PN 15200 ; T -
ALTERNATE TO SHOWN 12'~6" PANELS. it T 4=
6) IT IS ACCERTABLE TO INSTALL THE SoftStop HEAD PARALLEL TO THE 5/16% " HEY. HD BOLT
GRADE UNE DR WITH AN UPWARD TILT. SEE. SoftStop ASSEMELY MANUAL ) ® — e
FOR SPECIFIC DETALLS. s 3 UNDER BOLT HEAD AND NUT
»h ) e 3
DETAIL °C T SoftStop HEAD
{ POST 1, SHOWN NEAR GROUND ) GUARDRAL ANCHOR —/  ANCHOR POST TIREAD A MINMUM 2° OF THE PADOI 1 P:13208
PLATE PN 58471 ANGLES PH 15201 10 e AR PADBLE. eV, THEAD
THROUGH SITE HOLE TO DETERMINE ADEQUATE
THREAD ENGAGEMENT.
PN 116 GUARDRAL —
OFFSET BLOCK PN B1 PANEL 12'-6" OFFSET BLOCK PH 611 DO NOT ATTACH RALL % ) ANCHOR KEEPER PLATE (24 GA) PN 15207
(SEE KOTE 3) (SEE NOTE 3) _‘ AT POST 42 FITS BETWEEN PN 15206 AND PN 15205 DETAIL :D_.
POST PN 5316 POST PN 15000 3 . AFTER FINAL ASSEMBLY, ( POST 1 )
Wo x5 ] sy | L RECHECK NUT TO BE
SURE IT I
A a Wi e e o
W._Aﬂ.ozmm._ﬂ.c._qﬂ« POST BOLT ._.._. u!\d..mL-Im_u«_.”_-:ug POST BOLT f_. Ag_mzq BOLT SO HUT IS ON AEH_V
b 3
e GUARDRAL ANCHOR
PLATE PN 54471
YIELDING HOLES APROXIMATELY.
CENTERED AT GROUND LINE FLATTENED SoftStop
<5 A 5K BROUND LINE ANCHOR GUARDRALL PN amaul
7= FOUR PLIES) g
\? fioch ) ANCHOR PLATE WASHER
PN 15206 (1/2" THK)
1" THK SLOPING PLATE
PART OF ANCHOR POST PN 152056
/ W oftStop
GROUND STRUT PN 15202 ANCHOR PLATE WASHER ” T
(ORIENT SO VERTICAL PN 15206 (1/2 THK) TRINITY SoftStop TERMINAL (12" BLOCKS) [eme B
L s o PLAN, ELEVATION & SECTION
=) | | ANCHOR POST PH 13206 MASH TEST LEVEL 3 (TL-3)
The drawings ond the informotion shown thereon ore copyrighted by Trini
SECTION "C-C SECTION "B-B" DETAIL "A" Hihety Practs (301) and t e propary of oy W rosrcrs | . TRINITY HIGHWAY PRODUCTS, LLC.
M. s MR Cwomrsp) [SSTTIIAITA S Lt QP 2525 STOAOLS FREEAY
TS o POST
PSR 0 -6} { r) nar s any reproduction authorized without written permiasion. DATLAS) Tk 76207




